• -

      Hinge kit removal and installation - ThinkPad T400s, T410s, T410si

      Hinges kit removal

      For access, remove these FRUs in order:

      Hinges kit removal step 1.

      StepScrew (quantity)ColorTorque
      For ThinkPad T400s
      1

      For Multitouch panel models:
      M2 x 3 mm, small-head, nylon-coated (2)

      Silver0.181 Nm (1.85 kgfcm)
      For other than Multitouch panel models:
      M2 × 3 mm, small-head, nylon-coated (2)
      Silver0.181 Nm (1.85 kgfcm)
      For ThinkPad T410s and T410si
      2For Multitouch panel models:
      M2 × 4 mm, bind-head, nylon-coated (2)
      Black0.181 Nm (1.85 kgfcm)
      For other than Multitouch panel models: M2 × 3 mm, small-head, nylon-coated (2)Black0.181 Nm (1.85 kgfcm)

      Hinges kit removal step 2.

       

      Hinges kit installation

      Cable routing: When you install the hinge kit, route the cables as shown in the figure below.

      Hinge Kit cable routing figure.

      Purchase parts online

      Was this information helpful?

      Your feedback helps to improve this site.

      • Alias ID: MIGR-72789
      • Document ID: PD001721
      • Last Updated :17 Jun 2014
      • © 2015 Lenovo